Winch Solutions Ltd

12-strand Synthetic Rope Breaking Strength Test Report

The Operator: Yulong Kang Test date: 2017-03-02 16:06:26
Diameter: Smm Material: 100% UHMWPE
PIN: 78108001 Temperature: 20°C

Remark:

Diameter | The Maximum (Fm) | Tensile stregnth (Rm)
Unit mm N MPa
Sample 1 8 74907. 031 0. 000
Sample 2 |8 79565. 523 0. 000
Sample 3 |8 79218. 180 0. 000
Max 8. 000 79565. 523 0. 000
Min 8. 000 74907. 031 0. 000
Average 8. 000 77896.917 0. 000
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Approval : Review: The operator: Date: March 2, 2017




